
Kopis Cinematic X8  Assembly Guide

#510152   Bottom plate

Flat head screw
M3*8  4pcs

Screw M3*22
8pcs

Hand screw
M3*6  2pcs

Screw M3*8
32pcs

Screw M3*12
14pcs

Gummie  M8
12pcs

Socket cap screw
    M3*8  42pcs

Aluminum standoffs
      M3*22   34pcs

Nylon stud
M3*5  4pcs

Nylon stud
M3*7  4pcs

Gummie  M3
8pcs

Aluminum standoffs   M3*100   4pcs

#510151   Top plate

#510160   Bottom support plate

#510155   Camera mounting plate

#510162   Side support plate（R）

#510158
FPV Camera mount

2pcs

#510157
Front reinforcement plate

#510163   Carbon fiber tube  2pcs

#510159   Frame reinforcement plate  2pcs

#510156   Motor holder  8pcs

#510154   Arm-B  4pcs

#510153   Arm-A   4pcs
（With Pressure riveting nut）

#510161   Side support plate（L）

DJI unit holder

#31094    TPU 3D print set    24pcs
Landing gear  4pcs

Carbon fiber tube cap
4pcs

Positioning sleeve
8pcs

SMA antenna mount（R）Camera cushion (L&R) SMA antenna mount（L）

Capacitor protector DJI camera protectorXT60 holder

PART  LIST

Screw M3*16
8pcs

Locknut M3
14pcs

 

          
P a g e  | 1                                   www.holybro.com 

 



（Mark the upper & lower
motor wire sets）

（Finish tighten these 10 screws at the end of  the assembly.）

Screw
（M3*6 8pcs）

1. Motor holder

（Arm-A） （Arm-B）

Pressure riveting nut

2. Arm-A
3. Socket cap screw  M3*8  8pcs

6. Screw  M3*12

4. Aluminum standoffs
      M3*22   4pcs

1

3

2

5

4

14. Camera mounting plate

15. Positioning sleeve
     8pcs

16. Aluminum standoffs  M3*100  2pcs

17. Screw  M3*8  16pcs

19. Side support plate（R）

18. Side support plate（L）

6. Screw  M3*12  6pcs

21. Bottom support plate

20. Locknut  M3  6pcs16. Aluminum standoffs
     M3*100  2pcs

5. Arm-B

17. Screw  M3*8
      4pcs

4. Aluminum standoffs
    M3*22  3pcs

10. Nylon stud  M3*7  4pcs

9. Nylon stud  M3*5  4pcs

13. Screw  M3*22  8pcs

8. XT60 holder

7. Bottom plate

12. Front reinforcment plate

3. Socket cap screw  M3*8  7pcs

11. Capacitor protector

25. Top plate

24. SMA antenna mount（R）

26. Battery pad

23. Gummie  M8  12pcs

6. Screw  M3*12  4pcs

24. SMA antenna mount（L）

（Pressure riveting nut）

（Pressure riveting nut）

3. Socket cap screw
    M3*8  3pcs

4. Aluminum standoffs   M3*22  7pcs

（Spacer）

（Spacer）

 

          
P a g e  | 2                                   www.holybro.com 

 



6

29. Screw  M3*16  8pcs

4. Aluminum standoffs  M3*22  8pcs

20. Locknut  M3  8pcs
35. DJI unit holder

（FPV  Camera） （DJI unit）（FC） （ESC）

M3M4

M2 M1

M8 M7

M6 M5

M4 M3

34. Camera cushion (L&R)

28. FPV Camera mount  2pcs

33. Frame reinforcement plate
               2pcs

31. Landing gear(TPU)   4pcs

32. Carbon fiber tube   2pcs

30. Carbon fiber tube cap   4pcs

7

（Type-c）

 

          
P a g e  | 3                                   www.holybro.com 

 



（Extended antenna）

36. Flat head screw
M3*8  4pcs

17. Screw  M3*8  14pcs

37. Hand screw
      M3*6  2pcs

17. Screw  M3*8  2pcs

9

8

(SMA)

CCW propeller

（7040）

CW propeller

CW propeller

CW propeller
CW propeller

CCW propeller

（7040）

CCW propeller

（7040）

CCW propeller

（7040）

 

          
P a g e  | 4                                   www.holybro.com 

 


